JILZ2—E>xy bk
H{TERBAE

HK'S

AT IR TEMEEICEKE LTSS,
iR EEEICEATH DELETE 2 TEEL,

AEFCHERFGIICRT BHRALTEEL,
KEZ, BHEAICES-RELAXFEIOAICENVTFALTLESL,

AERIE, FRISTIEROARMTITEAIGETT, ) ‘
AR—BHEEARBUGOBRAENELDGEEICIE., BONMIEEVWLITORFEEICTERSEESL,

] i 4 HENIJILEZ—E FY b

A " BEEFEAN

a — K N 11003-AM002 / 11003-AM002ZZ

H{TERAE R E04211-M40011-00 Ver. 3-3.02

BREEEMLE 1036YEOOA, 1036YE00B

A—Hh—HIE TYEY SUuH—TIRYa— 32X CBA-CZ4A
TP UREK 4B11

F =X 20074 10A ~

i % CxE=xE]

-HKST O—# 7 fFRT (ERTES)
-HETO—A T FERRA
- SSTE FExt I

(Al ELTLHEM]

L=y r Yo var)n—TF v F(3— FN.70020-AM006)

‘REATA 28— —5F v k(23— FNo.13001-AM006) &, L < X, /R4 E> Y
F v k(3 — FNo.13002-AMO03)

- A GIEHEE (F-CON %), BiERIEEE (EVC %)

BEMOENX(E, 2000F048BHENLDTY,
2009&04)5]uﬂék”‘ﬁ‘é#’LT’E@’\@:@ALOL\’CM&%EW REICEBVEDLELES L,

R ET D &E %
AT TG E 6 % B N &
3-3. 01 2009/06 iR
3-3. 02 2009/11 N=YYR+EE

2009F11A25B %17 (REMETS. B8 WIvyF-7—- IR




IN—Y )Xk

[2%]

a— KN

1

G17200-M40010-00

2 —RF ¥ — vAssy

G17440-K00031-00

GTI DT R M4 — FAssy

G17395-M40011-00

B—RFx—UrTHTH

G17162-M40010-00

IXxY—X Y =ZR—IL FA/N—XFT—No.1

G17162-M40020-00

IXY—R T ZHR—IL FAN—ZXTFT—No.2

G17391-M40010-00

B—RFv—Sx T34y Pl

G17391-M40020-00

B—RFv—Sx TS5y P2

G17371-M40010-00

B—RFxXx—Crfral—4

G17265-M40010-00

R—RAalL—4

10

G17821-M40020-00

Yo a3V TRT—

11

G17281-M40010-00

B—RFrx—C¥T7obrLy b4 T

12

G17811-M40070-00

Y53 284 FNod

13

G17811-M40060-00

H 03284 TNo.2

14

G17510-M40010-00

VIR T—=FFIMLY RRAT

15

(G65442-M41080-00

A= RN WA )

16

G15450-M40010-00

B—RF¥—¥FAILTIORLy b4 T

17

G16516-M40010-00

B—RFr—Cv94—2T4— K47

18

G99151-521001-00

R—RZwFILp10.5

19

14999-AK033

_"—R=ZwFILP6

20

1408-RA028

A4y TIL

21

G15430-K00012-00

FTANSTA T4 ILA

22

15431-015100

FTA4Nn42Ly bik—R

L=300

-1-




IN—Y )Xk

EEERD % £ | % i WK fi
23 [1499-RAO13 Y—E7—7 1| 2
24 |1801-8A025 fit 7R — X ¢ 16 1| ©
25 |1801-8A006 fit itk — R 10 1
26 |G09113-K00020-15| < 1) 3 7k — R ¢ 60 L=55 1| =
27 |1803-8A042 S aVR—2 60 L=10 1 e
28 |1804-5A020 a4 bk—R $100-680 | ([0
29 |1803-8A038 S avR—2 80 L=10 1|
30 |90141-003100 |G v 71U >4 $90.8 1
31 |90141-007100 |G v T >4 $58.4 1
32 |91121-023214 | 754 PTI/8 1
33 |1409-RA032 HRAYw b 125 1
34 |1409-RA035 70 b4 FTHRT Y b 1
35 |17455-069229 (T FYV—R kXA THR 7y b 1
36 |G65455-K00310-00| H R 4 v k ¢ 50 1
37 |14009-AK0O1 FANTHIILY FISUSHRT Y b |
38 |G90191-181201-DB| 0 2 L4 7KL b 1
39 |G99123-211001-08| /3> &2 ¢ 10 1 PT1/8
40 |1408-RAO21 Rooayel2 1 AN4
41 |1408-RA020 RAOPELL YA 1
42 |15463-002140  |[$A7 v v ¢ 10 2
43 |14008-AKO02  [$AT v v ¢ 12 2
44 |G90314-145103-00($A7 v &+ ¢ 14 4




IN—Y )Xk

[E&] —Fh ] & @ | %2 | fi%
45 [18005-AK019 R— RN K64 1
46 [18005-AK018 R— R/ K#56 3 -
47 [18005-AKO016 E— K& 4 FHR—2R/\ F#40 2 @
48 [18005-AK009 R—Z /N2 K#40 1 @
49 [90121-037100 R—Z /82 R#20 1 @
50 |18005-AK004 R— R FH#10 2 -
51 |18005-AKO001 R—RY K4 6 -
52 [14999-AK018 SL¥xvy Tl 2 %
53 [14999-AK027 SL¥xrvy T35 1 %
54 [G99551-015003-00|a L4 — FFa—T ®15 1
55 [G99551-019005-00|a L4 — FFa—T D19 1
56 [92112-013100 24w RARIL LM8 7-10-14 4
57 [92112-011100 24y RARIL LM8 7-10-20 2
58 |G92112-090825-C0| R & v KL ~M8 13-9-16 4
59 AL kM6 L=20 2 P=1.0
60 RIL ~N8 L=20 a | @) |p=1.25
61 AL kN8 L=40 2 | @) |p=1.25
62 RJL M0 L=20 2 | @) |p=1.25
63 75254y FN6H 2
64 TL—r7 v v N8 10
65 EAZa AP R 4 N Vi 4
66 RTYLT Ty v N8E 6 | &D

-3-



IN—Y )Xk

[E&] —Fh ] 2 2 || m % | & =

67 [14999-AKO19 [T L% vy T 6 1| 3

68 F v kN8 2 | D

69 ooy oy M8 10 @

70 245y T (K) 10 | ety

1 245y T (h) 10 | ety

72 245y TN 10 | ety

73 |E04200-K00030-00 | B % 55t BA & 1 N

74 |E04211-M40010-00 | Bx 44 55 B & 1 .

KN=Y YR FADERDPIZ(E, FEN—VELTHRELTHSBRIHYEFIOT, AEIE
ADRIFE., 2F U2 —IZBBVEDLELEELY,

22Xt 48—
TEL:

0544
FAX:0544

29—-—1234
29—1151



1. /J—<I)IL/A—YH4S L
b b BB

##E DOVEAN, REAKEERF LAY TIDIAFTRAEFZRNALTSESL,
DLYEHE ﬁiﬁUHﬁﬁﬁiLELTW%EﬁUOT<ﬁéuo

MYV FETERZLEIFBHENICRA MY FRT—N—ZWHA LT EZSW, BN LE. TV &6
HTLEESY,

QE\MZEY I FETLEFT7UOEIAN—RUNYIR—20TL—X7A0 77 EWMHA LTSS,
BAHMKELIUVI VO VA ML EHRETRM>TLEZEUY,
BDZToooTyvNAN—FRHALTLESL,

G EImARDZ A YEZRYA LTS ZEL,

@) TAN—F7—LEBRIALTLLEZE L, (A1-1)

M7 brTyFA—=yazBLTLEZEL, (B1-1)
@) TANR=) 2 AssyzRMA LTS, (H1-1)

X1-1

DAIL by TRRLERHLTLEEL, (H1-2)

@ &t

X1-2




(A0 L= 92 3 UAssYEIEHMIET TV ) —FASSYZERS L T EZE LY,

(AN L—=2o 99923 RAT—FWMHLTLESLY,

(12) Ta—#A TAssyZz B L TS IZE LY,

(ANA2B—=0 =542 Ly b4 TERHSHLTLIEELY,

(A2 bFIXFY—R A TEEMALTLEELY,

(1) F—HRFx—2v 4= T4 —FR—RBEELUYNVFI—VR—REWMNALTLESL,
(1) R1-3D~WxmM L TL =S, (E1-3)

ADEI-3)EEMALTLESIWL, 2O, DEAEDTLSTEDARIL FE, R FDEZEYE L TR
HLTLEEL, (K1-3)

FDEEZUIMT S5EEIL. TT7Y it@m»bﬁpa #FEAHALTLCESW
m%%wﬁﬁmmﬁﬁéﬁit?for<t
>>>W®@—$t4»ﬁﬁm®\//aﬁt»hna $T4wua >\I$9 A bAR—

X1-3




2. v hS—YE{T
2—1. 2—KRF¥— vAssyflft

(MREy FARIJL M8 7-10-14, X & KRJL kM8 7-10-202 2 —RF¥—C ¥ 7o bLy 75222
B FTCEENn, (B2-1-1)
Pl : A—FRFr—TwAssy (x1)
P56 : XA w KARJL M8 7-10-14 (x2)
-« P57 : XA w KARJL N8 7-10-20 (x2)

! ARy Flrl"(}l/_bMB T-10-14R VR & v FARIL kM8 7-10-200 % SEMOE VA B R —HRF ¥ — 2+ Assy
BICHEDESICEMAFTSESL,

(2Q)RB Y FRIL N8 T-10-14Z 2 —RFr—C ¥ THETRICMAFTLLEL, (B2-1-1)
“P3 A—RFr—TXxTHETE (x1)
- P58 : XA w K7ARJL FM8 13-9-16 (x4)

é!('/ FARIL EMI3-9-16D R CEDENWANE—ARFr—O X7 HTRAILE DL S ITRATTLE
\

(3)?.—zrl;\‘?];v—v»vAssy’é@—7|‘C5°J\4—~‘)J\47’5~"‘7°9l:HS(ﬁh"C(Tféb\o (E2-1-1)
-1

“P33:T25HRS vy b (x1)

P69 : 7B YYF Y EM8 (x4)

BE—RF XY= I4+—8T4—FNRATEF—RF v — D vAssylTRFIF T EL, (B2-1-1)
P17 3= RF¥—%94r—2 T 40— KN4 T (x1)
P44 ST Y v 14 (x2)
CHETE N aRIL R




(5) ’z“llz-l-\%z))v—ﬁviferrb fLw bIXA THB—FRF ¥ — wAssylTRFIFTLES LY,
P16 B—RFv¥—DxFALT IRy b4 T (x1)

¢N:T4»7@hbvh75>9ﬁx7vb(xn

«P56: XA w KARJ)L M8 7-10-14 (x2)

“P64: TL—2T v wM8E (x2)

P69 wTOYHFw FN8 (x2)

!J F7RJL BN
%)J:')I B4+t (+

8 7< - MADFOEBODEWNVANRE—RFXY—%FAILT Oy F 250 DHIICHE
< L

6)F—RFr—T v
2

VA TER—RF v —DrhssyCBAHF T EEL,
U RRL TRUISTLIHANA—DIEDORIL FEFH L

S

B—HRFr— W&
SIZEFFIFTL ST
P44 T Y Y x 14
“MIE A —ARFY =Sy —RE—NAT
-,%ﬁIE:/i‘/’/‘arbrﬁ}l«h

(7)f|'ﬁ1,EE‘|'\ A p10Z180mmIZ N L TS 2 LY,
: iHAR—R 10

(8) 1(gm%:’;))]&'ﬁ LETRAR—R 01052 —RFr—Sv04—2 ) 2= FIZRAAHFTLES L,
X ?2-1-
P51 FR— RN K#4 (x1)

@IS —rFa—T OI5EI00mIZEIFLTLEE L,
P54 AT —FFa—T @15

(10)2-1. (8) TEfF(Ff=fitiMA—Z ¢ 10 (P25 180mm) (C100mmIZEIBF L~ NT — b Fa—T OI5ZER
ffiFrT sy, (H2-1-2)




A H A+t

W kiR —
g L T<

L

2—2. AA4ILA
(MY —FF—TF%200mm(

o

s

~

P23 H—EF—7

v
| Vv
O
K
O
SW
R =
u¥y X
Ev
£«
Nt _
U £
Ky =+
Ly D
£ w
L=,
vﬂ%4
b_%w
Ay
Y T
N | WE
Ik -
S

2 &

&

*H &

FHW

N L

| EE

¥SS

NV

LS

as =X
W XX
Xvit +

| bERTR
KL ORS
WW7¥339
AT
D.Pﬁ/“nu,wu__..”
NALVIRS
YW -

)

7]
<t
a
=
<r
a
o
<
o

FSORTFMMT

2—3.

o OH-1 A\ D
VLK D
BN
WEN | A
Zfﬁb#:”
AND D b
IND {n Rt
7@#/.&\“7An@
H/.m.ﬁm \\JHV AT .
Sph Dy

g gy S

NYLNRH D
s/k/\.T? 014 A
MeMRIDH

4|
~

HKAK 00
PRNN KT

L DI S Y
REARE N m;
I E§ZW
s\jh\ﬂja /\s/ _ s/
.I\-._wa\ofo“»/wy
HenE= g N
E_Dﬂéﬁm H
g Al _uT_¢\
FalM-T0% R
PO E- S €
g2 S
K /wﬂumx Ay _ w\o
NN h A e
7/: _MM._*»\H/ +C
3 I7Eﬁ#bﬁﬁ

| | A VBRAKRS
EENRRHLER

VIRTAVEE

2—4.




2—5. 9F&—ZRTA4 2Ly binA THEE

MY —FEF—TZE250mIzgIH L. Y9+—4FKR>TS =45 Y7 AUby b 47
/I/JF/\/(?’I %HH’U*(‘\"%’CEIE T =&
BERALER £ TH — —JEEF AL

zn A
')LL’C(T—‘C“L\O (F2-5 )
P23 H—EFT—7

2—6. 2—RKF¥—I¥ TS5y PN THT

MEA—RFr—Cr IS5y FNIZELYEATOy
DA TLREEN, (B2-5-1)
P66 A—RFr—Tw TS5y ANl (x1)
- P62 : RJL FM10 L=20 (x4)
P65 : JL—2Dw i MOE (x4)

2—7. IXY—RAIIZHR—IE, 2—FRF¥— vAssyEft
MB—FRFY¥—2vAssyZE RSURT7DOLEIZBENTLEIL,

QDITFY—RIIZFR—ILFZFEMICEMAFIFTLLESL, (B2-7-1)
CHHIE Ty
HEIE Sy o} e
CHE I XYV —RRTZAR—ILEHART Y b

BIFV-REI=ZR—KRIZE—RKFr—D X 7ETFERMFFTLEZS L, ZORR, MEZ—R
Fr—OrEMYFTTWERLRN2REMES —ARF Y —SYIXF VR T4 T 42T %W
FIFTWERILF2K (R1-388) Z2BEALTCES WV, IRKORILMZTy ¥ ([Ehd 28T D
HAL. OMAHESAZLTICLTERMITES, RIL bOFEMFIFIE, FTFERIL FZEHFIZION-m
T, T HIZ9N-mTHEfH(FTL &Ly, (R2-7-1)

CHIE Dy iy (ZEMIERE NR187848)
S RJL R (SEMERSE  MN119783)
CHIE A —ARFY—Tv ARy b (ZEMEMRFE  1515A184)

7 RS R
B —RF X =D v AR Y EAY—LRA LTV S BAEHRICKBMLTIEE L
YUY RBRERATSCEERELET,

_‘]0_



2—8. 33— RFx—P¥I0F+—E2 74— FF—XBEELVY 2—2FR—XE{F

(O WitmAR—R 10£350mmItIEF L, 2-1. (4) T
t@—ﬁ?v—9v717974—FA47t1‘
SUARMIFHR—RNY FHMTEELTL S
(B2-7-1)

- P25 : MHA—R @10 (x1)
- P51 AR— R/ R4 (x2)

Q) BABICH—ET—TEEBMFTERLTIIEE,
(E2-7-1)
P23 H—EF—T

BEA—RFr—vor—2 YR —VR—XEMIED
dF—BRTA Ly b TARFIFHR—R N
F#ATEE L TLEE LY,

\

(K2-8-1)

- P51 : AR— R/ FHd (x1)
(Mlyﬁyth5>x777—xt$$btm;5t21ﬂmtmﬁt A PI0ICERMFF =TT —
FFa—T7 OLZRDOMEIZZA Sy THRTEAELTLLEW, (K2-8-1)

PT1: 245y T (x3)

2—9. 3— RFx—V¥FAMILA42 Ly biR—RET
ME—ARF¥—DvFANLA LY hR—REFAI
SAT4LBENLTLY v ETOY ) AR T P49
TLESW, TOBRFANLSA2T4LEI1E, D P22 P20 P21 P39
KENOMEICHEDKIITEFAFFTLESLY,
(E2-9-1, ®2-10-2)
P20 AAINLTA =y TIL (x1)
P21 : AL IS4 2T 4IL% (x1)
P39:/\>oa¢l10 (x1)
P42 STy ¥ p10 (x2)

wlio o /
& NUYT TR b

VA4V DA E

] N aRIL b
. .!EIE/V/’) aRIL FOFES FILYIXTIN-mTT,

X2-9-1 (K2-10-2 A%R)

O+ MILSAUDIDE. o
B—RFx— vAssyD#A 1)

UERFTRAT Yy FIEALBEWVWTLEELY,
¥ A—RFr—C vAssyERBT ARIANHY ET,

< |
JIs
—\~||

2—10. 33— RF¥—CxFANL)2—20OBATITF

(D1, A5) THWASLEMEE—RFr—SvA A0
B—VFa—TJ(R1-3G)ZRDOAETYIILTL 2
=Ly, (K2-10-1)

l

MEOMKREEHSHHNESICLTCESL,
EIEREL =, NUZARBENESIZLTEEN,
CBERELAVE S CELTIEIN,
oYL IEEERALET,

X2-10-1

_‘]‘]_



(2) it st7R— R ¢ 16% 120mm (= L) 7 L
FALTIbLY g TES ;
Fr—UxAANYE—vFa—T LR
ANV EHIOTEEL T2 S0,
- P24 : it —R H16 (x1)
- P50 : R— R/ FH#10 (x2)

BE=—ARF¥—DxFAINYE—2Fa—TDI5>
CBMETDELSICEMAIF TS, |
- fBIE: Oy
- fHIE - RIL K

2—11. FSVRTZ7E—FFOTH 52 ET
M. TEALE® S YR I7E—FTATHA
AAVTUIYNDOUGTEFBLEWNLSIC,
g%;vwnﬂimmusﬂwiﬁMtﬁUEWT
2 XY,
(E2-11-1)

Q) E2-11-2MOBERZHI Y TTDEE N 1T T EEE LY,
(E2-11-2)
- fliIE ;AR B

BEALFIvIEUNREFRIILTLCESL,
(®2-11-2)

g i ™, M
AT -
— 8 e

i’ A

3413995 o

2—12. 28y kA FTERFT

MZBY A TEI—RF Y-S 7oLy T
SUORUMIEMBEHARMSITLTLEZS,
“P15: 7BV AT (x1)

P34 70D A THRT Y b (x1)
P/ IXV—RMRATHRT Y b (x1)
P69 E)LTOYYF YRN8 (x2)

HHIE : ARJL R

- o e

- T0Oy S Fy bMBIE, 2-1. (1) THRfHIFER 42 v
KARJL M8 7T-10-14~EfH I+ T & LY,

_‘] 2_



@7 FNATITHEO 2 9 E MY fF14
(B IS, O2t U HRIL FEERMAIFTLS
“P38: 02t HARILEF (x1)
cHIE  O2t Y

MR —RF¥—%TSH5y kN2Z2-6TOY oA —TJOv I ~ARYMFITEE—FRFr—2v 0
Ty FN0.1’\{Ji1TH7‘L, <7‘:é V. B—ARFr—TwAssyfllofESIFIZTOY Mg TEEREDIC
t;")‘i—g-o (2_12_1)~
PT:A—FRFr—¥% TS5y N2 (x1)

- P60 : 7RJL ~M8 L=20 (x2)

P64 TL—2Tw L r N8R (x2)
P66 : RTY T T Y wMBE (x2)
P69 : ETBEYYF Y FM8 (x2)

O)VFAFIvIFNRERMFTS LS, (KB2-11-2)

(6)?—%9’-&;—9‘&4 oalb—42%3—RFrv—% TS5y bN2IZREFIFLTLEZE 0,
2-12-1

P8 A—FRF¥—TrvaA2al—42 (x1)

- P60 : 7RJL RM8 L=20 (x2)

P64 TL—>T v wM8F (x2)

P66 : RTY LTIy v MBE (x2)

2—13. GTEIHITXR 45— FAssyEUT (T

(DGTI Y TR R4 — RhAssyl2h—ZX=v T g6, F
Z’J“Pﬂ/eéb—;bﬁ-—f%%ufﬁyUh‘h“f<7‘:‘
LY
P2 :GTOIHITREMY— kAssy (x1)
P19 R—RZyTILP6 (%x2)
- P32 FS45PT1/8 (x1)

(2)GTOP TR & — FAssylZ
Ly koA TERMFITL,
FTHETRIZERMAIFLTL

{fZEW, £, FRALTVLWEVO2E VY HHRADR

“P14: DT R FH— I~7'7|~l/“/|~ S4 7 (x1)

“P30:GHY T $90.8 (x1)

“P31:GhHy Ty ¢58.4 (x1)
G)IITRMF—FF7 Y Ly b4 TETOY b3S

Tt LTS,

P36 : ARy k@50 (x1)

- P61 : RJL kM8 L=40 (x2)

-P64: TL—2Tw v M8E (x4)

-P66: RTYLTT Y v MBA (x2)

- P68 : F v M8 (x2)

B BBFHSOLENILEZHEREL, 2-12. ~2-13. THRMAGFLEZEDEERBEO L TLZE L,

G)VIRNF—rRATSLEEY—FET—TTERLIAVY—TCTEEL TS, (E2-13-1)
P23 H—ET—T

2—14. Y934 TORESFIT

MHE—R=Zw TILP10.5FZH 9 3284 TN.1IZHER
ffiFT &Ly, (H2-14-1)
“P12:HH L 3284 TNl (x1)

“P18: r—R=Zw T p10.5 (x1)

DY avikA TN1ZEE2—HRF ¥ — vAssylZH
T EEL, (F2-15-1)
P28 : O34 b R—R (x1)
« P45 IR—R /N2 F#64 (x1)
« P46 : (R— R /N2 K#56 (x 1)

QR)H o aunNAd TN2ES Y S a3 284 TN IZE A
IFTTLEEE LY,
P13 B384 TN2 (x1)
P29 :2)arR—Xp80 L=70(x1)
P46 : R— R /N2 F#56 (x2)

_‘] 3_



2—15. JA—NAEK—XOEf}IF

(D EAR—R ¢ 10%280mmIZ 1T L, 2-14. (1) TEAT(FFeR—R =y T e~y FAN—L EEHL
R— RNy FHTERE LT EE 0, (R2-14-1)
- P25 : itk — X ¢ 10
- P51 1 h— R /N F#4 (x2)

(Dzﬁﬁzﬁjémmmtmﬁbsmﬂ$—x¢mE%%ﬁHQ45v7¢FEELT<Eémo
14—

P10 : 245y Th (x3)

P23 H—ET—T

2—16. Y9324 TRT—WF

MrFIVRIYIVIVITAVTTITY FOK
DFy bAEM ZWMHAL, U3 N/ X T —
EHREFOHLTLESL, (F2-156-1)

“P10: U3 vRATRT— (x1)

QL= 9992a3r)n—T7y k(32— KN70020-
AMO06) DARAKRR U T 7 IAFH TR EmMAFIFTL 2
SV, ZTOF. R—RNV R ) R—X ¢80,
AT—.RILb, Tvdr— Fy bEL—=—D0Y
300 —-TYy FRAOLDEFERALTSES

MKR—R=ZyFTINPpb6EFE—ILTFT—TEEHBENTE—R
?¥—9V7®Fbvbﬁ4jtmﬁﬁf<ﬁé
\O
P11 A—FKRFNr—20 7oLy b4 T (x1)
“P19: R—R=ZwFILp6 (x1)

QavILygNnNI P JIZ8—KRFr—Sv 7o b
Ly b TERFIFTLREE L,
P11 B—FRF¥—2vT7o Ly b4 T (x1)
P26 : 21)a2 R—RX$60 L=55 (x1)

- P47 . E— RFA A THR—R/N\2 F#40 (x2)

. %\—X:‘y TILoblEd, EARELAICEALTLCE [
LY, i
L, (E2-14-1, E2-18-1)

_‘]4_



P9 AR—ZRA 2 L—48 (x1)
- P48 : (R—R /N2 FH#40 (x1)

(4)*(()25‘18—17)—54‘/&“/ XA TEZF—RFXx—Cv T bLy b FIZEFIFTLESLY,
2]2-18-
- P27 . 1) a2iR—X$60 L=70 (x1)

AR =F 4Ly FIA TRUBRFITRAR—RNY FIE RELATA V=0 =%y
7g_:|é— FNo.13001-AM006) % L < [, /XA E >4 % v k (3 — FNo.13002-AN003) R O % ) ’é"ﬁﬁi L’C(
&Ly

2—19. TXxY—XRFIZFH—IL FAN—XT—H

MZFIJ—RAIZR—ILEHNRN=ZT—No.T, No.2 %
IFXFV—RAMIZER—LFRUVE—ARF¥r—o%7
FTEARFFIFT TSV, ZTOBERT—NIEF v
FORXEIA S, No2(FF v MM SARIL FN6 L=20
ERA LRSI TCEEN, (B2-19-1)

-(P41): IXxY—RITZFHR—IL FAN—=ZXT—No.1
X
(- P?) L IEV—RRTZR—IL RAN—RT—No2 [l
X
- P59 : 7/RJL kM6 L=20 (x2)
- fiE A RILM(ZFY—XRbITZFR—IL FAN—
T T UL T=4)

c AT—ICRYFFFBZRILFERE Y FRIL kDRIZE
ALEY,

2—20. IXY—RFT=ZFHR—IL FAN—Ht

MITFYV—RIIZAKR—ILKAN—DOGTIHITR I
ﬁ‘f HEFHT A ZEUE->TLEELY,
YRS immEIEREICI YR LTS ESLY,
(2)I-"F‘/ AT R—ILKRANRN—ZITXY—R 7T
ZAR—ILFRU2-19. TR F I FY—X b7 =
AR"—IL FAN—ZXF—No1, No.2IZE{F(F T L =& Ly,
(E2-20-1)

P63 : TS5 TFy kNG (x2)
- fHIE : ARJIL B

E‘_Z Y ZAR—ILKAN—HARIFY—X 7

ZHR—LV K AR Fr—CrTHTRICEEEML
BOESIZLTLEEL,

2—21. JLxvy TR

(MBHBREVYL/ALRNILITOREICTLFT Yy T 4% s ..,!!
§1T(TT<T—3L\
P52 dLFx ¥y T4 (x2)

DA Y8—0—5F kv kXA TD $36/5( T
[T L% ry T o35ER—RNY FH#20EHEALT
Rt TS EEL,
(®2-21-1)

P49 k— RN KH20 (X1
P53 : TLFvy SB35 (x1)

QWMEEITO—FAI7NILTOEHERBEL=y LIS
L¥xvy To6&EMER— b)ujéﬁﬁ
YT T a0,

P67 TLF X v T 6 (x1)

—_——




*HKS !EI —7 /3L J (X BT "] B

L) Q) DEEFMEITIO— 71'7/\11,
2—22. E—3 R—REORE

ME—FHR—REHFI L3RS THEMLTOWSEMD L EEROBAOSHLEMICIILT— b
Fai—TEEMFFTTLESL,
P55 NS —FFa—T 019

DB —TRDA—Z AN MBDO/NN—Y EEMLTHWSAEREL LLEEROBRADOHAERIZIZaNL
F—=rFa—TJ&EMFTLEIN,
P54 o) —FFa—T P15

Nt

BA-OERIZEFHESEYVET,
YEY

2—23. IJL—FNFa—LS5AVDRE
MIVSURINF1—LR—REERY )y TERH TS,
QB2 avRATEFH LAV CAF1—LR—RFAEI BT EEL,
G) (N TEOEEEFAI Yy TTRFa—LR—REEELTLEEL,
HEMOBIDHIEFRIE. RINASLFa—TEE[FITTIEEL,

P55 R/XA S )LFa—T
2—-24. \—RR, TOHDOERE

MBMITFENBENCLEZHEREL, THITDIILOPEAESINATLEVIDREEAT Vv TELEFERLT
IEIE L’C < tél,\o

3. /J—TIL/IN—YE{TIT
M. M. Q. W~ORVU)DD, OFFEDFIETEF FTLEELY,
DT oFAILEANTLESL,

Hngzzzzi4w® FREEEDVV:LET.
Q) HmEMKEAN, TTREZTHEHLDTLESLY,
BNy T)VDIAFRIFFERFIFTLIESLY,

ﬁ1

N ‘H'H‘RT% 7 k / 7’5_‘?;1? L. P7h74—UVIDBERTST FLN—RERFICHD
YA RATNIEFB LGN EEHER LTI EL,
~Eé \HhAHBAEIF. 2-4 7%74V®@E§%¥Lf<téuo

KETFHEERTR, DTBIRGRAED MM TEROERE] (T THRBEREZTLE>TIESL,

_‘] 6_



6 (2)

T=19.

X 4-1

-~

SEZERY HA

Wi - BHE

5. Z0Ofh (DX MSF—F XRTYVFTHETR)

BALTSEEL,

(DG17455-K00020-00, @G17445-K00030-0074% #H 732

SES

DGTI 7 TX k4 — kAssy
9, BEZLITSEEI

\

y
n7TL
ATV IBREAEE

ESN
E3

®3] .
¢ 3

G17445-K00040-00
5 1E
NE

G17445-K00030-00

G17445-K00020-00

(K2-135 B®])

W IR
og i

~1.7kgf/cm?)

XE G E

78.5~107.9kPa (0.8~1.1kgf/cm’)

B,

107.9~137.3kPa (1.1~1. 4kgf/cm’)
166. 7~ 196. 1kPa (1.7~ 2. Okgf/cm’)

137.3~166. 7kPa (1.4

x=r
=N

N
/

A

_‘] 7_













4. Maintenance

For added safety, it is best to do frequent
maintenance checks before driving the vehicle.

® Proper maintenance to the vehicle is the
responsibility of the driver/owner.

® Disassemble the oil line filter and clean it every
2 months or every 5000km. (Diagram 1)

NOTE
- For easier assembling, place the inner parts on
the male thread side, and cover it with the female
thread side. (Diagram 2)

5. Other (Wastegate Spring Specification)

% GTIl Wastegate assembly included with this kit includes 1)G17445-K00020-00 and @
G17445-K00030-00. @ G17445-K00040-00 is the Wastegate Spring in the parts list #30.

Table 1. Spring Specification

Spring Location (Diagram 2-14-12) @ @ ©)
Part Number| G17445-K00020-00 [ G17445-K00030-00 | G17445-K00040-00

Spec. 0O.D. 46mm 0O.D. 56mm 0.D. 37mm
Setting Boost Pressure I.D. 39mm I.D. 499mm I.D. 30mm
78.5 - 107.9 kPa (0.8 - 1.1kgf/cm) o
107.9 - 137.3 kPa (1.1 - 1.4kgf/cm) [ J [ )
137.3 - 166.7 kPa (1.4 - 1.7kgf/lcm) o o
166.7 - 196.1 kPa (1.7 - 2.0kgf/cm) [ [ [

CAUTION

@® The setting boost pressure may vary depending on the vehicle's specification.
@ |If the spring @&® are used, the spring O must be used together. Failure to
do so may put springs out of position and cause damage to the engine.

-18 -



(3) Install the Rubber Cap 6mm to the factory blow-off valve fitting using the factory hose
clamp.
P66: Rubber Cap 6mm (x1)

- If the HKS Blow-off Valve is installed, the automobile inspection cannot be approvable
since the pressurized air is vented to the atmosphere. Step (2) and (3) are for the
vehicle not installing the factory blow-off valve.

2-22 Protection of the Heater Hose & Turbocharger Water Line

(1) Wrap the portion of the heater hose that comes or may come in contact with the suction
pipe with the provided Spiral Tube.
P55: Corrugated Tube 19mm

(2) Wrap the portion of the turbocharger water line that comes or may come in contact with
any other parts with the provided Corrugated Tube.
P54: Corrugated Tube 15mm

2-23 Protection of the Brake Vacuum Line

(1) Loosen the engine side’s vacuum hose mounting clip.

(2) Rotate the vacuum hose to avoid unnecessary contact with the suction pipe.

(3) Retighten the mounting clip loosened in (1) to secure the rotated vacuum hose.

(4) Wrap the Spiral Tube around the portions that may come in contact with any other parts.
P55: Corrugated Tube 19mm

2-24 Protection of the Harnesses and Other Parts

(1) Secure any harness and/or other parts that come in contact with any other parts of the
vehicle with the provided Tie Wraps. Make sure there is no part comes in contact with
any other parts of the vehicle, or leave unsecured.

- P70: Tie Wrap (L)
P71: Tie Wrap (M)
P72: Tie Wrap (S)

3. Reinstallation of the Factory Parts

(1) Reinstall the removed factory parts using the opposite of the removal procedure 1.(1), (2),

(4) to (9) and (16) @ & ©.

iZi Refill the engine oil.

It is recommended to use HKS Engine Oil.

(3) Refill the coolant and bleed air from the coolant.

(4) Reconnect the negative terminal to the battery.

NOTE
- After the installation process is compete, shift the transmission lever to make sure the shift
wires do not come in contact with the Suction Pipe #1 and the transmission shifts
smoothly.
If any unnecessary contact and/or bad shift feeling is noticed, adjust the shift wire’s
position referring to Section 2-4.

¥ After the installation process is complete, check all items listed in the “Confirmations after
Installation” section of the Instruction Manual.

-17 -



(4) Install the intercooler inlet pipe included with HKS Intercooler Kit R-Type (P/N
13001-AMO006) or HKS Piping Kit (P/N 13002-AM003) to the Turbocharger Outlet Pipe
using the provided Silicone Hose and hose clamps from 13001-AM006 or 13002-AM003.

P27: Silicone Hose 60mm L=70 (x1)
Hose Clamp (included 13001-AM006 or 13002-AM003.)

2-19 Installation of the Exhaust Manifold Cover Bracket

(1) Install the Exhaust Manifold Cover Bracket
#1 and #2 to the exhaust manifold and the
turbocharger adapter using the following
provided parts. When installing bracket #1,
install the Bolt M6 L=20 from the opposite of
the nut side. When installing bracket #2,
install the Bolt M6 L=20 from the nut side.
(Diagram 2-19-1)

P4: Exhaust Manifold Cover Bracket #1
(x1)

P5: Exhaust Manifold Cover Bracket #2
(x1)

P59: Bolt M6 L=20 (x2)

Factory Bolt (exhaust manifold cover.)

Use the bolts installed on the brackets as a stud bolt.
2-20 Installation of the Exhaust Manifold Cover

(1) Cut off the portion of the exhaust manifold
cover that comes in contact with the GTII
Wastegate.

Bend the edge of the cut portion inward.

(2) Install the exhaust manifold cover to the
exhaust manifold and the Exhaust Manifold
Cover Bracket #1 and #2 installed in 2-19
using the following parts. (Diagram 2-20-1)

P61: Flange Nut M6 (x2)
Factory Bolt

- Make sure the Exhaust Manifold Cover does not come in contact with the exhaust
manifold and turbocharger adapter.

2-21 Installation of the Rubber Cap

(1) Install the provided Rubber Caps 4mm to the
boost pressure solenoid valve's piping.

P52: Rubber Cap 4mm (x2)

(2) Install the provided Rubber Cap 35mm to the
35mm fitting of the intercooler outlet pipe
using the provided hose clamp #20.
(Diagram 2-21-1)

P49: Hose Clamp #20 (x1)
P53: Rubber Cap 35mm (x1)

- 16 -



2-16 Installation of the Suction Pipe Bracket

(1) Remove the nut from the transmission
mounting bracket (1 place). Tighten the
removed nut with the Suction Pipe Bracket.
(Diagram 2-16-1)

P10: Suction Pipe Bracket (x1)

(2) Install the air cleaner assembly of the Racing
Suction Reloaded Intake Kit (P/N:
70020-AM006 or 70020-BM007) and the
airflow adapter. When installing these, use

the hose clamp, silicone hose 80mm, ' ; Bracket from 70020-AM0O6
bracket, bolt, washers and nut included with %5 - B or 70020-BMOD7.
the Racing Suction Reloaded Intake Kit e R "

- Tighten the bracket of the Racing Suction Reloaded Intake Kit with the hose clamp in rear
of the airflow meter.

2-17 Securing the Heater Hose

(1) Secure the heater hose to widen the
clearance between the Turbocharger Outlet
Pipe and the heater hose using the provided
Tie Wrap (M) as shown in Diagram 2-17-1.
Do not tie the Tie Wrap directly on the hose.
Wrap the portion of the hose to tie with the
provided Thermo Tape.

P23: Thermo Tape
P71: Tie Wrap (M)

2-18 Installation of the Turbocharger Outlet Pipe

(1) Wrap the Hose Fitting 6mm with sealing
tape, and install it to the Turbocharger Outlet
Pipe.

P11: Turbocharger Outlet Pipe (x1)
P19: Hose Fitting 6mm (x1)

(2) Install the Turbocharger Outlet Pipe to the
compressor housing using the following
provided parts.

P11: Turbocharger Outlet Pipe (x1)
P26: Silicone Hose 60mm L=55 (x1)
P47: Hose Clamp #40 Bead Type (x2)

(3) Install the Hose Insulator using the
standard type Hose Clamp #40 to Silicone
Hose 60mm L=55. (Diagram 2-14-1, 2-18-1)

P9 : Hose Insulator (x1)
P48: Hose Clamp #40 (x1)
NOTE

Use the Hose Fitting 6mm to EVC or wastegate.

- 15 -



(3) Temporarily install the Wastegate Outlet Pipe to the Front Pipe.

P36: Gasket 50mm (x1)
P61: Bolt M8 L=40 (x2)
P64: Flat Washer M8 (x4)
P66: Lock Washer M8 (x2)
P68: Nut M8 (x2)

(4) After making sure there is no necessary contact between each part, tighten bolts and
nuts.

(5) Insulate the wastegate belophragm with the Thermo Tape, and secure it using safety wire.
(Diagram 2-13-1)
P23: Thermo Tape

2-14 Installation of Suction Pipe

(1) Install the Hose Fitting 10.5mm to the
Suction Pipe #1. (Diagram 2-14-1)
P12: Suction Pipe #1 (x1)
P18: Hose Fitting 10.5mm (x1)

(2) Install the Suction Pipe #1 to the
turbocharger assembly using the following
provided parts. (Diagram 2-14-1)

P28: Joint Hose (x1)
P45: Hose Clamp #64 (x1)
P46: Hose Clamp #56 (x1)

(3) Install the Suction Pipe #2 to the Suction
Pipe #1 using the following provided parts.
P13: Suction Pipe #2 (x1)
P29: Silicone Hose 80mm (x1)
P46: Hose Clamp #56 (x2)

2-15 Installaion of Blow-By Hose

(1) Cut a 280mm length from the provided Oil Resistant Hose 10mm. Install the cut hose to
the Hose Fitting 10.5mm installed in 2-14.(1) and head cover using the provided Hose
Clamps. (Diagram 2-16-1)

P25: Oil Resistant Hose 10mm
P51: Hose Clamp #4 (x2)

(2) Cut a 200mm length from Thermo Tape, wrap it over the Oil Resistant Hose 10mm, and
secure the hose using the provided Tie Wrap. (Diagram 2-14-1)
P23: Thermo Tape
P71: Tie Wrap (M)

-14 -



2-12 Temporary Installation of Front Pipe

(1) Temporarily install the Front Pipe to the
turbocharger outlet flange and catalytic
converter using the following parts.

P15: Front Pipe (x1)
P34: Front Pipe Gasket (x1)
P35: Exhaust Pipe Gasket (x1)
P68: Self Lock Nut M8 (x2)
Factory Bolts
- Factory Nuts
NOTE
+ Install the self lock nuts M8 to the stud
bolt M8 7-10-14 installed in 2-1.(1).

(2) Install the Front Pipe to the catalytic converter
side using the factory bolts and nuts.

(3) Install the factory O2 sensor to the front pipe. Install the provided O2 Sensor Bolt to the

unused O2 sensor boss hole on the front pipe.
P38: O2 Sensor Bolt (x1)

(4) Temporarily install the Turbocharger Bracket #2 to the Turbocharger Bracket #1 installed
to the cylinder block in 2-6 using the following parts. The turbocharger assembly side’s

bracket must be tightened with the front pipe. (Diagram 2-12-1)
P7 : Turbocharger Bracket #2 (x1)
P59: Bolt M8 L=20 (x2)
P63: Flat Washer M8 (x2)
P65: Lock Washer M8 (x2)
P68: Self Lock Nut M8 (x2)

(5) Reinstall the dynamic damper. (Diagram 2-11-2)

Dynamic Damper

(6) Temporarily install the Turbocharger Insulator to the Turbocharger Bracket #2.

2-12-1)

P8 : Turbocharger Bracket #2 (x1)
P59: Bolt M8 L=20 (x2)

P63: Flat Washer M8 (x2)

P65: Lock Washer M8 (x2)

2-13 Installation of GTIl Wastegate Assembly

(1) Wrap the provided Hose Fitting 6mm and
Plug PT1/8 with sealing tape, and install them
to the GTIlI Wastegate Assembly.

P2 : GTIl Wastegate Assembly
P19: Hose Fitting 6mm (x2)
P32: Plug PT1/8 (x1)

(2) Temporarily install the Wastegate Outlet Pipe
to the GTIlI Wastegate Assembly.
Temporarily install the GTIl Wastegate
Assemby to the turbocharger adapter.
(Diagram 2-13-1)

P14: Wastegate Outlet Pipe (x1)
P30: G-cup Ring 90.8mm (x1)
P31: G-cup Ring 58.4mm (x1)

-13 -

(Diagram



(2) Cuta 120mm length from provided Oil
Resistant Hose 16mm. Install the 120mm
Oil Resistant Hose to the turbocharger oil
outlet pipe using the provided Hose Clamp
#10. (Diagram 2-10-2)

P24: QOil Resistant Hose 16mm (x1)
P50: Hose Clamp #10 (x1)

(3) Reinstall the flange of the turbocharger oil
return tube reusing factory parts.

Factory O-ring
Factory Bolt

(4) Cut a 100mm length from provided thermo
tape. Wrap the Oil Resistant Hose 16mm in
2-10.(2)with the 100mm Thermo Tape, and
secure the thermo tape to Hose using safety
wire. (D2-10-3)

2-11 Installation of Transfer Heat Protector

(1) Bend Section “A” of the transfer heat
protector (® in Dia.1-3) removed in 1.(15)
as shown in Diagram 2-11-1 to prevent the
heat protector coming in contact with the
compressor housing. (Diagram 2-11-1)

(2) Shave Section “B” in Diagram 2-11-2, and
reinstall it to the original position reusing the
factory bolts. (Diagram 2-11-2)

Factory Bolts

(3) Remove the dynamic damper. (Diagram
2-11-2)

-12 -



2-8 Installation of Turbocharger Water Feed Hose & Turbocharger Water Return
Hose

(1) Cut a 350mm length from Oil Resistant
Hose. Secure the hose to the turbocharger
water feed pipe installed in 2-1.(4) and the
engine using the provided Hose Clamps
#4. (Diagram 2-7-1)

P25: QOil Resistant Hose (x1)
P51: Hose Clamp #4 (x2)

(2) Wrap Section “A” in Diagram 2-7-1 with the
provided Thermo Tape to insulate.
(Diagram 2-7-1)

P23: Thermo Tape

(3) Install the turbocharger water return hose to
the factory water pump inlet pipe using the provided Hose Clamp #4. (Diagram 2-8-1)

P51: Hose Clamp #4 (x1)

(4) Wrap the turbocharger water return hose with the Corrugated Tube installed to the Oil
Resistant Hose in 2-1.(10) to prevent unnecessary contact between the hose, engine, and
transfer case. (Diagram 2-8-1)

P55: Corrugated Tube 15mm (installed in 2-1.(10))
2-9 Installation of Turbocharger Oil Inlet Hose

(1) Install the turbocharger oil inlet hose to the
cylinder block with the oil line filter using the
following provided parts. Make sure the
direction of the oil line filter is correct as
shown in Diagram 2-9-1 and 2-9-2.

P20: Oil Line Fitting (x1)
P21: Oil Line Filter (x1)
P39: Banjo 10mm (x1)
P42: Copper Washer 10mm (x2)
Factory Banjo Bolt
(Torque Spec: 17N-m)

CAUTION

@® When assembling the oil line, do not use a seal tape and/or liquid gasket to
prevent damage to the turbocharger assembly.

2-10 Installation of Turbocharger Oil
Return

(1) Cut off the turbocharger oil return tube (@®
in Dia.1-3) of the turbocharger assembly
removed in 1.(15) as shown in Diagram
2-10-1.

NOTE

- Make sure the tube is not deformed when
cutting it off.

- Make sure the cut tube end is smooth.

- Clean the cut tube.

- Keep the removed O-ring for later use. D2-10.1

-11 -




2-5 Insulation of Water Pump Inlet Pipe

(1) Cut a 250mm length from Thermo Tape.
Wrap the water pump inlet pipe with the
250mm Thermo Tape, and secure the thermo
tape to pipe using safety wire. Do not wrap
the section “A” in Diagram 2-5-1 with the
Thermo Tape. (Diagram 2-5-1)

P23: Thermo Tape

2-6 Installation of Turbocharger Bracket
#1

(1) Install the Turbocharger Bracket #1 to the
cylinder block using the following provided
parts. (Diagram 2-5-1)

P6 : Turbocharger Bracket #1 (x1)
P62: Bolt M10 L=20 (x4)
P65: Flat Washer M10 (x4)

2-7 Installation of Turbocharger Assembly & Exhaust Manifold
(1) Place the Turbocharger Assembly on the transfer.

(2) Install the exhaust manifold to the vehicle reusing the following factory parts. (Diagram
2-7-1)

* Factory Washer
* Factory Nut
* Factory Exhaust Manifold Gasket

(3) Install the turbocharger adapter to the exhaust manifold. When installing the adapter,
reuse 2 factory bolts from the factory turbocharger and 2 factory bolts from the factory
turbocharger exhaust outlet elbow. (Refer to Diagram 1-3.) The 2 exhaust outlet elbow
bolts must use 2 washers each with the circle mark on washers facing upwards. Tidghten
the factory bolts to the turbocharger adapter using 2 steps, 1st step 30N-m and 2"° step
90N-m. (Diagram 2-7-1)

Factory Washer (Mitsubishi P/N MR187848)

Factory Bolt (Mitsubishi P/N MN119783)

Factory Turbocharger Gasket (Mitsubishi P/N 1515A184)
NOTE

- If the factory

turbocharger gasket was
damaged, replace it
witha new gasket.
It is recommended to
use new washers.

-10 -



2-2 Installation of Oil Inlet Hose

(1) Cut a 200mm in length from Thermal Tape.
P23: Thermal Tape

(2) Install the 200mm Thermo Tape over the turbo
side’s Oil Inlet Hose, and secure the tape to
the hose using safety wire.

P22: Oil Inlet Hose (x1)

(3) Install the Oil Inlet Hose to the turbocharger
oil inlet using the following provided parts as
shown in Diagram 2-2-1. Make sure the hose
does not come in contact with the exhaust
housing.

P40: Banjo 12mm (x1)
P41: Banjo Bolt (x1)
P43: Copper Washer 12mm (x2)

2-3 Modification of Transfer Case

(1) Shave the rib in “A” in Diagram 2-3-1 using a
belt sander to keep the clearance between
the compressor housing. Do not shave any
portion that does not come in contact with the
compressor housing. If the compressor
housing comes in contact with the water
pump inlet pipe, shave the contact portion of
the compressor housing. (Diagram 2-3-1)

- Temporarily install the turbocharger,
adapter, factory exhaust manifold, factory
exhaust manifold gasket, and factory
turbocharger gasket to the engine. Modify
the compressor housing and the transfer case to keep the 1mm to 2mm clearance.

* Make sure metal debris from the cut portion do not splatter.

- Make sure no foreign objects get inside the engine through the turbo oil feed banjo
bolt’s hole, turbo oil return hole, exhaust port, and/or the coolant lines.

2-4 Securing Shift Cables

(1) Secure the shift cable #1 to #2 using the
provided Tie Wraps (L) to prevent the shift
cable #1 coming into contact with the suction
pipe #1. Also, secure these cables with the
provided Tie Wraps (S) to prevent the Tie
Wrap (L) from slipping. (Diagram 2-4-1)

P69: Tie Wrap (L)
P71: Tie Wrap (S)

- Do not tie wrap the shift cables #1 and #2
too tight to cause a bad shift feeling.




(5)

(6)

(7)

(8)

(9)

Install the Turbocharger Qil Outlet Pipe to the Turbocharger Assembly using the following
provided parts. (Diagram 2-1-2)

P16: Turbocharger Oil Outlet Pipe (x1)
P37: Qil Outlet Flange Gasket (x1)
P56: Stud Bolt M8 7-10-14 (x2)

P64: Flat Washer M8 (x2)

P69: Self Lock Nut M8 (x2)

When installing stud bolts, install the shorter thread of the bolts to turbocharger oil
outlet flange.

Install the factory turbocharger water return pipe to the Turbocharger Assembly using the
provided Copper Washer 14mm and the factory banjo bolt. Make sure the pipe and
turbocharger assembly do not come in contact with the turbocharger oil outlet pipe and
the bolt attached to the compressor cover. (Diagram 2-1-2)

P44: Copper Washer 14mm (x2)

Factory Turbocharger Water Return Pipe

Factory Banjo Bolt
Cut a 180mm length from QOil Resistant Hose 10mm.

P25: Qil Resistant Hose 10mm

Install the 180mm Oil Resistant Hose 10mm to the turbocharger water return pipe using
the provided Hose Clamp #4. (Diagram 2-1-2)

P51 Hose Clamp #4 (x1)
Cut a 100m in length from Corrugated Tube 15mm.

P54 Corrugated Tube 15mm

(10) Install the 100mm Corrugated Tube 15mm over the Oil Resistant Hose installed to the

turbocharger water return pipe in 2-1.(8). (Diagram 2-1-2)



2. Installation of Kit Parts
2-1 Installation of Turbocharger Assembly

(1) Install the provided Stud Bolts M8 7-10-14 and Stud Bolts M8 7-10-20 to the
turbocharger outlet flange. (Diagram 2-1-1)

P1 : Turbocharger Assembly (x1)
P56: Stud Bolt M8 7-10-14 (x2)
P57: Stud Bolt M8 7-10-20 (x2)

When installing these stud bolts, install the shorter thread of the bolts to turbocharger
assembly.

(2) Install the provided Stud Bolts M8 7-10-14 to the Turbocharger Adapter. (Diagram 2-1-1)

P3 : Turbocharger Adapter (x1)
P58: Stud Bolt M8 7-10-14 (x4)

- When installing these stud bolts, install the shorter thread of the bolts to turbocharger
adapter.

(3) Install the Turbocharger Assembly to the Turbocharger Adapter using the provided T25
Gasket and Self Lock Nuts. (Diagram 2-1-1)

P33: T25 Gasket (x1)
P69: Self Lock Nut M8 (x4)

(4) Install the Turbocharger Water Feed Pipe to the Turbocharger Assembly using the
provided Copper Washers 14mm and the factory banjo bolt. (Diagram 2-1-1)

P17: Turbocharger Water Feed Pipe (x1)
P44: Copper Washer 14mm (x2)
Factory Banjo Bolt



(10)
(11)
(12)
(13)
(14)
(15)
(16)
(17)

Remove the Racing Suction Assembly or factory air cleaner assembly.
Remove the Racing Suction Bracket (If applicable)

Remove the Blow-off Assembly.

Remove the Intercooler Inlet Pipe.

Remove the front exhaust pipe.

Remove the turbocharger water feed hose and return hose.

Remove parts #1 to #20 in Diagram 1-3.

Remove the part #21 in Diagram 1-3. When removing this part, cut off the head of the
lower bolt to remove.

» To cut off the bolt’s head, use the air saw or the belt sander.

- Make sure metal debris from the cut bolt head do not splatter.

- Make sure no foreign objects get inside the engine through the turbo oil feed banjo bolt’s
hole, turbo oil return hole, exhaust port, and/or coolant lines.



1. Removal of Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from
the battery terminal. Use this instruction manual and the manufacturer’s service
manual as a reference.

(1) Before lifting the vehicle, remove the strut tower bar. Make sure to tighten the nuts after
removal of the bar.

(2) After lifting the vehicle, remove the engine under cover and back horn brace front floor.

(3) Drain the engine oil and coolant from radiator.

(4) Remove the engine upper cover.

(5) Remove the right front wheel.

(6) Remove the windshield wiper’'s arms as shown in Diagram 1-1.

(7) Remove the front deck garnish as shown in Diagram 1-1.

(8) Remove the wiper link assembly as shown in Diagram 1-1.

[

Wiper Arm

D11

(9) Remove the cowl top panel as shown in Diagram 1-2.

Bolts {(Reuse]

D12




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
64 Flat Washer M8 10
65 Flat Washer M10 4 =
66 Lock Washer M8 6

67 |14999-AK019 Rubber Cap 6mm 1

68 Nut M8 2

69 Self Lock Nut M8 10

70 Tie Wrap (L) 10

71 Tie Wrap (M) 10

72 Tie Wrap (S) 10

73 |E04200-K00030-00 |[Installation Manual 1

74 |E04211-M40010-00 |[Installation Manual 1




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
43 |14008-AK002 Copper Washer 12mm 2

44 1G90314-145103-00 |Copper Washer 14mm 4

45 |18005-AK019 Hose Clamp #64 1 :31

46 [18005-AK018 Hose Clamp #56 3 :31

47 |18005-AK016 Hose Clamp #40 Bead Type 1 _.:31

48 |[18005-AK009 Hose Clamp #40 1 :31

49 |90121-037100 Hose Clamp #20 1 :31

50 |18005-AK004 Hose Clamp #10 2 :31

51 [18005-AK001 Hose Clamp #4 6 _.:31

52 |14999-AK018 Rubber Cap 4mm 2 %

53 [14999-AK027 Rubber Cap 35mm 1 %

54 |G99551-015003-00 |Corrugated Tube 15mm 1 8

55 |15719-031261 Corrugated Tube 19mm 1 i i

56 (92112-013100 Stud Bolt M8 7-10-14 4

57 [92112-011100 Stud Bolt M8 7-10-20 2

58 |G92112-090825-C0O |Stud Bolt M8 13-9-16 2

59 Bolt M6 L=20 4 E@ P=1.0
60 Bolt M8 L=20 2 E@J P=1.25
61 Bolt M8 L=40 4 E@J P=1.25
62 Bolt M10 L=20 2 E@J P=1.25
63 Flange Nut M6 '&%—_3?"'




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
22 |15431-015100 Oil Inlet Hose 1 | E=====g |L=300
23 |1499-RA013 Thermo Tape 1|
24 |1801-SA025 Oil Resistant Hose 16mm 1
25 |1801-SA006 Oil Resistant Hose 10mm 1 ﬁ‘;:‘:_}
26 |G09113-K00020-15 |[Silicone Hose 60mm L=55 1 -
N B -
27 |1803-SA042 Silicone Hose 60mm L=70 1 W
28 |1804-SA020 Joint Hose 1 [7,?;0 100-80mm
L,
. _ -
29 |1803-SA038 Silicone Hose 80mm L=70 1 aw
30 {90141-003100 G-cup Ring 90.8mm 1 ,_:i:;j@
31 |90141-007100 G-cup Ring 58.4mm 1 h::_fﬁ
32 [91121-023214 Plug PT1/8 1 =]
33 |1409-RA032 T25 Gasket 1 €3,
34 |1409-RA035 Front Pipe Gasket 1 ;?.::—{“‘Iq‘
i e
35 |17455-069229 Exhaust Pipe Gasket 1| & D=
36 |G65455-K00310-00 |Gasket 50mm 1 e s
37 |14009-AK001 Oil Outlet Flange Gasket 1 | S
38 |G90191-181201-DB |02 Sensor Bolt 1 @i}
. I":-EF:Z_
39 |G99123-211001-OB |Banjo 10mm 1 = ﬁ@) PT1/8
40 |1408-RA021 Banjo 12mm 1| T |AN4
41 |1408-RA020 Banjo Bolt 1
42 |15463-002140 Copper Washer 10mm 2




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
1 |G17200-M40010-00 |Turbocharger Assembly 1 r@\iﬂ;

2 |G17440-K00031-00 |GTIlI Wastegate Assembly 1 %

3 |G17395-M40011-00 |Turbocharger Adapter 1 ,

4 |G17162-M40010-00 |Exhaust Manifold Cover Bracket #1 | 1 i'-:’
5 |G17162-M40020-00 |Exhaust Manifold Cover Bracket #2 1

6 |G17391-M40010-00 |Turbocharger Bracket #1 1 wl,-:/f ¥
7 |G17391-M40020-00 |Turbocharger Bracket #2 1 ‘g T
8 |G17371-M40010-00 |Turbocharger Insulator 1 __J_—j_"“
9 |G17265-M40010-00 |Hose Insulator 1 Ny
10 |G17821-M40020-00 [Suction Pipe Bracket 1

11 |G17281-M40010-00 |Turbocharger Outlet Pipe 1 &.
12 |G17811-M40070-00 |Suction Pipe #1 1 @
13 |G17811-M40060-00 |Suction Pipe #2 1 \_F:\\j
14 |G17510-M40010-00 |Wastegate Outlet Pipe 1 %
15 |G65442-M41080-00 |Front Pipe 1 %
16 |G15450-M40010-00 |Turbocharger Oil Outlet Pipe 1 _ I
17 |G16516-M40010-00 |Turbocharger Water Feed Pipe 1 I
18 |G99151-521001-00 |Hose Fitting 10.5mm 1 IZE__"_F]:}
19 |14999-AK033 Hose Fitting 6mm 3 C@:@
20 |1408-RA028 QOil Line Fitting 1 (i

21 |G15430-K00012-00 |Oil Line Filter 1 UEI?EI]




FULL TURBINE KIT
INSTALLATION MANUAL

HKS

NAME OF PRODUCT

FULL TURBINE KIT

PART NUMBER

11003-AM002 / 11003-AM002Z2Z

APPLICATION

MITSUBISHI LANCER EVOLUTION X (CBA-CZ4A)

ENGINE 4B11
YEAR 2007/10 -
REMARKS [NOTE]

HKS SSQV Blow-off Valve Kit (P/N 71007-AMO015 or

71004-AMO015) can be installed with this kit.

The factory blow-off valve cannot be installed with this kit.

This kit cannot be installed on Lancer Evolution X models with

SST.

THIS KIT IS FOR OFF ROAD AND OFF HIGHWAY USE ONLY

AND IS NOT LEGAL FOR SALE, INSTALLATION, ETC., IN

CALIFORNIA ON POLLUTION CONTROLLED VEHICLES OR IN

OTHER STATES WHERE SIMILAR LAWS MAY APPLY.

The following items are required:

O HKS Racing Suction Reloaded Intake Kit (P/N 70020-AMO006
or 70020-BM007)

O HKS Intercooler Kit (P/N 13001-AM006) or HKS Piping Kit
(P/N 13002-AMO003)

O A fuel control device (e.g. HKS F-CON) and boost pressure
control device (e.g. HKS EVC)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle. This manual assumes that you are familiar with
typical automotive systems and basic service and repair procedures. Do not attempt to carry out the
operations shown in this manual unless these assumptions are correct. Always have access to a
factory repair manual. To avoid injury, follow the safety precautions contained in the factory repair

manual.

REVISION OF MANUAL

Rev. Number

Date

Manual Number Details

3-3.02

2009/11

E04211-M40011-00 2" Edition

Published in Novenber, 2009 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




	E04211-M40011-00(11003-AM002 EVO10 MT FTK　仕様変更後)
	E04211-M40011-00(11003-AM002 EVO10 MT FTK　仕様変更後)
	E04211-M40011-00(11003-AM002 EVO10 MT FTK　仕様変更後).pdf
	E04211-M40011-00(11003-AM002 EVO10 FTK MT用 英語版　仕様変更後）

	KUUHAKU

	KUUHAKU
	KUUHAKU



